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uia /To,

Simta Clear Coats Pvt. Ltd.

No.4/56, Somanur Road, Muthugoundenpudur (PO), Sulur,
Coimbatore - 641 405.

feea/Sub : Testing of samples-reg.

wed/Ref : Your letter no. -

Dated:
e,
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Please find enclosed herewith our Test Reportno. | 77767-B | dated | 01-08-2024
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gee ; fave, fvel, == -600 032. Head Office : CIPET, Guindy, Chennai- 600 032.

Centres : Ahmedabad, Amritsar, Aurangabad, Agartala, Baddi, Balasore, Bengaluru, Bhopal, Bhubaneswar, Bhavnagar, Bhagalpur, Chandrapur, Chennai, Dehradun, Delhi, Guwahati,
Gwalior, Hyderabad, Hajipur, Haldia, Imphal, Jaipur, Kochi, Korba, Lucknow, Madurai, Murthal, Mysuru, Navsari, Paradip, Palakkad, Raipur, Ranchi, Tamot, Varanasi & Vijayawada
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Issued to :

=% /Sl.No, 80876
Simta Clear Coats Pvt. Ltd. fqi? o / REPORT NO. 77767-B

No0.4/56, Somanur Road, Muthugoundenpudur (PO),

Sulur, Coimbatore - 641 405. T /Date 4 1o 0004

_ PartAB,C & D
gl / Customer Let. Ref : -
T A W & eTgER Tderr RO / TEST REPORT AS PER TEST STANDARD : Refer Part C

(4FT - % /PART-A
we@ i@ #1 faawr / PARTICULARS OF SAMPLE SUBMITTED

) ¥ @ T/ ) Name of the Sample “UPVC WINDOWS & DOORS PROFILES

GT - as stated by the party.

&) e = B ;1 arra/ b) Date of Receipt of sample

$ 04-04-2024
3) U/ TF/AFR/ / ¢) Grade / variety / type / size / class K
|

%) w=ifi@ §=a / d) Declared value, If any - Nil

3) #E 9. /e)Code No. Nil

%) 99 @ uwd fmiw 9@/ f) Batch No. and Date of Manufacture: Nil
E: 7= / g) Quantit :

) 2 Y 1 mtr. X 12 nos.

w) UfEm = GfF / h) Mode of Packing : )
carton packing

) AR % @ /i) Sealed or not :
Sealed

®§ &= FIT/ |) Any other information

(«m - = /PART-B |
S oIt/ SUPPLEMENTARY INFORMATIONS
a) Sfufdn welarfEdl &g §e+ / a) Reference to sampling procedure

&) "M FH W AU U WEe SWEs @ 9| i
b) Supporting documents for the measurement taken and result derived

3) wafm H oeE # fuif & ogoR whww dft 9 % uiedw
¢) Deviation from the test method as prescribed in relevant work instructions, if any : No deviation from the standard

W (’;’_ 1of 2

24040077
: Sampling not done by this lab

: Asgivenin Part C




P USRARA AR 19 vs  CENTRAL INSTITUTE OF PETROCHEMICALS

e g ENGINEERING & TECHNOLOGY
ﬁ-ﬂ?}ﬁm THE 9= INSTITUTE OF PETROCHEMICALS TECHNOLOGY

s o f&de CIPET Department of Chemicals & Petrochemicals
e T Seheane Fam g Ministry of Chemicals & Fertilizers, Govt. of India

W T S T, R SR

el w9 - 600 032,

T 0 91-44-2225 4701-6 T : 91-44-22254707

47a : chennai@cipet.gov.in =% : www.cipet.gov.in

ORT
77757_§frawr (a1 / TEST REP

fti¥ © / REPORT NO, : . .
H/ 01-08-2024 %3 /8l.No. 3557(

Guindy, Chennai - 600 032.

\ e Tel : 91-44-2225 4701-6 Fax :91 - 44 - 22254707
v‘ 5P E-mail : chennai@cipet.gov.in Website : www.cipet.gov.in

fr / Date :
Test Duration: 08-04-2024 To 01-08-2024

(s - 7 /PART-C |
T 9o / TEST RESULTS

S.no. Test Name Test Method / Unit Test Value Obtained
Standard
1 [Charpy Impact Strength (Unnotched) EN-12608 kd/m? 97.17
Cl.A4?2
2 - |Charpy Impact Strength (Unnotched) - EN-12608 kd/m? 76.31
after the UV Exposure for 240 hours Cl.A4.2
3 |Colour Measurement ASTM D 2244 -
L 95.55
a (-)0.65
b 2.53
4 |Colour Measurement ASTM D 2244 -
L 93.41
a (-)0.52
b 3.66
after the UV exposure for 240 hours
5 |Colour change CIE 1976 - 2.42
Part-D REMARKS
1. This Test report/Certificate is issued only for the samples submitted to CIPET
2.The Results stated above related only to the items tested.
3.The Quality of the subsequent production lot has to be ensured by the purchaser.
4. This report, in full or part, shall not be reproduced, published, advertised, used for any legal action, Unless prior permission
has been secured.
5. Selection of samples for individual test has been done in accordance with respective clauses of IS.
6. Details of test sub-contracted: Nil

**End Of Report****
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